
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Cb     Ti
134685   ASTM A36/ASME SA36 ED10AD110.176  0.925  0.016  0.003  0.200  0.024  0.017  0.021  0.004  0.040  0.002  0.001  0.002
234695   ASTM A36/ASME SA36 ED10AD110.169  0.919  0.016  0.006  0.192  0.029  0.022  0.021  0.004  0.044  0.002  0.001  0.002
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
134685          3090            78642191        0.8750          46.438(KSI)     69.582(KSI)     25(%)           8
134685          3100            78642181        0.8750          43.779(KSI)     69.496(KSI)     26(%)           8
134685          4010            78643801        1.0000          42.569(KSI)     69.726(KSI)     27(%)           8
134685          4020            78621521        1.2500          38.366(KSI)     67.823(KSI)     27(%)           8
134685          4070            78640811        1.0000          40.262(KSI)     67.258(KSI)     24(%)           8
234695          3100            78640742        1.0000          36.033(KSI)     61.929(KSI)     24(%)           8
234695          3120            78621381        1.2500          37.252(KSI)     67.460(KSI)     26(%)           8
234695          4030            78621731        1.1870          40.617(KSI)     65.543(KSI)     26(%)           8
234695          4070            78621741        1.1870          41.096(KSI)     66.617(KSI)     27(%)           8
234695          4120            78621651        1.1250          42.098(KSI)     67.974(KSI)     27(%)           8
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA
134685          3010            78640872        1.0000          72.0000      240.0000        0000141497      000050       1001787626
134685          3030            78640882        1.0000          72.0000      240.0000        0000141497      000050       1001787626
134685          4110            78640861        1.0000          72.0000      240.0000        0000141497      000050       1001787626
134685          4110            78640862        1.0000          72.0000      240.0000        0000141497      000050       1001787626
234695          3010            78640911        1.0000          72.0000      240.0000        0000141497      000050       1001787626
234695          3010            78640912        1.0000          72.0000      240.0000        0000141497      000050       1001787626
234695          3040            78640921        1.0000          72.0000      240.0000        0000141497      000050       1001787626
234695          3050            78640891        1.0000          72.0000      240.0000        0000141497      000050       1001787626
234695          3050            78640892        1.0000          72.0000      240.0000        0000141497      000050       1001787626
234695          3060            78640902        1.0000          72.0000      240.0000        0000141497      000050       1001787626
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
134685          3010            78640872        15505                          A-6
134685          3030            78640882        15505                          A-6
134685          4110            78640861        15505                          A-6
134685          4110            78640862        15505                          A-6
234695          3010            78640911        15505                          A-6
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
234695          3010            78640912        15505                          A-6
234695          3040            78640921        15505                          A-6
234695          3050            78640891        15505                          A-6
234695          3050            78640892        15505                          A-6
234695          3060            78640902        15505                          A-6
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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